
 

 

 

   
 

 
  

 
 

 
 
 

 
 

 
 
 

 
 

 
 
 
 
 
 
 

  
 

 www.haleyaldrich.com 

NPDES RGP APPLICATION FOR 
TEMPORARY CONSTRUCTION DEWATERING 
NORTH HARVARD ALLSTON STORM DRAIN EXTENSION PROJECT 
140-156 WESTERN AVENUE 
HARVARD UNIVERSITY 
ALLSTON, MASSACHUSETTS 

by Haley & Aldrich, Inc. 
Boston, Massachusetts 

for Environmental Protection Agency (EPA) Region 1 
Boston, Massachusetts 

File No. 130437-004 

April 2020 

www.haleyaldrich.com


   

  
  

 
 

   
 

 
 

 
  

   
 

  
    
    
   
   
 

 
 
 

  
   

 
    

    
 

 
 

 
 

 
 

   
   

 
  

   
  

 
 

  
   

 
   

 

HALEY & ALDRICH, INC. 
465 Medford St. 
Suite 2200 
Boston, MA 02129 
617.886.7400 

2 April 2020 
File No. 130437-004 

Environmental Protection Agency (EPA) Region 1 
5 Post Office Square, Suite 100 
Mail Code OEP06-4 
Boston, Massachusetts 02109 

Attention: Ms. Shelley Puleo 
EPA/OEP RGP Applications Coordinator 

Subject: NPDES RGP Application for Temporary Construction Dewatering 
North Allston Storm Drain Extension Project 
140-156 Western Avenue 
Harvard University 
Allston, Massachusetts 

Dear Ms. Puleo: 

On behalf of our client,  President and Fellows of Harvard College acting by and through Harvard 
Campus Services Capital Projects (CSCP) (Harvard), Haley & Aldrich, Inc. (Haley & Aldrich) is submitting 
this application to request authorization under the National Pollutant Discharge Elimination System 
(NPDES) Remediation General Permit (RGP) for off-site discharge of temporary construction dewatering 
effluent during construction activities for a portion of the planned North Allston Storm Drain Extension 
Project (NASDEP). A copy of the Notice of Intent (NOI) is included in Appendix A. 

A. GENERAL SITE DESCRIPTION 

A.1 Site and Work Description 

The NASDEP Project involves the construction of a new Boston Water and Sewer Commission (BWSC) 
drain line between Harvard’s Science and Engineering Complex (SEC) at 140-156 Western Avenue to a 
new stormwater outfall to the Charles River in Allston, Massachusetts. Phase 1 of the project consists of 
installation of the drain line immediately south of the planned Science Drive roadway, a portion of 
Rotterdam Street, and approximately 30 feet to the east of Rotterdam street (herein referred to as the 
“Work Area”). Dewatering is anticipated to be required for construction of portions of the drain line 
located below the groundwater table. Additional dewatering effluent may also be generated from 
surface runoff due to precipitation, and construction-generated water (e.g., wheel washes, 
decontamination activities). 

www.haleyaldrich.com 

www.haleyaldrich.com


  
  

  
 
 
 

 

   
 

   
  

 
  

 

    
   

  
   

  
 

 
 

 
   

  
 

   
   

 
 

 
     

   
  

     
   

 
 

  
 

 
  

  
 

 
 

 

Environmental Protection Agency (EPA) Region 1 
2 April 2020 
Page 2 

Temporary construction dewatering is anticipated to begin in June 2020 and is estimated to occur 
intermittently over a period of approximately 24 months. The Project Location is shown on Figure 1, 
Project Locus. The approximate area of Phase 1 work can be found on Figure 2 and approximate depths 
of planned excavation can be found on Figure 3. 

A.2 MCP Regulatory Compliance Status in Work Zone Areas 

The work described above will be located within the limits of a Massachusetts Contingency Plan (310 
CMR 40.0000) (MCP) Disposal Site with Release Tracking Number (RTN) 3-26932 (140-156 Western 
Avenue). Approximate Disposal Site Boundaries are shown on Figure 2. RTN 3-26932 is associated with 
lead, cadmium, arsenic, petroleum hydrocarbons, and polycyclic aromatic hydrocarbons (PAHs) in soil. 
According to the Permanent Solution Statement for RTN 3-26932, groundwater at the Disposal Site was 
not impacted. In April 2015, an Activity and Use Limitation (AUL) was recorded for the Disposal Site to 
prevent potential exposure to historically impacted/urban fill soils. In May 2015, a Permanent Solution 
Statement with Conditions was submitted to the Massachusetts Department of Environmental 
Protection (MassDEP). 

Work within the Disposal Sites associated with RTN 3-26932 will be performed under the SEC Peripheral 
Work Post-Permanent Solution Statement RAM Plan submitted to MassDEP on 3 June 2015 and RAM 
Modifications submitted on 31 March 2017, 28 September 2017, 23 July 2018, and 27 September 2018. 
Certain historically impacted soils within the Work Area also contain or are presumed to contain 
asbestos containing material (ACM) debris. 

B. RECEIVING WATER INFORMATION 

Receiving water quality data, collected by Haley & Aldrich on 11 October 2019 for Harvard’s use was 
used in support of this NOI. The laboratory data results are summarized in Table II. Receiving water 
temperature was obtained in the field and is noted on the effluent limitations input calculation page in 
Appendix B. The sample was collected approximately 1,000 feet upstream of the outfall intended to be 
used for dewatering, BWSC outfall SDO 001. The laboratory data report is provided in Appendix G. 

The seven-day-ten-year flow (7Q10) of the receiving water was established using the U.S. Geological 
Survey (USGS) StreamStats program and confirmed by Massachusetts Department of Environmental 
Protection (MassDEP) on 19 December 2019. The StreamStats report, Dilution Factor calculations, and 
MassDEP confirmation of the 7Q10 and DF are included in Appendix B. 

Copies of the “EnterData” and “FreshwaterResults” tabs from the excel file provided as an additional 
resource by EPA are included in Appendix B and will be transmitted electronically with the NOI. The 
effluent limitations calculated are included for reference in Table I. 

C. SOURCE WATER INFORMATION 



  
  

  
 
 
 

 

     
      

 
    
 

 
 

      
  

  
     

  
  

 
 

 
   

    
  

      
  

    
   

 
   

 
 

   
    

    
 

     
 
 

 
   

 
  

 
 

 

Environmental Protection Agency (EPA) Region 1 
2 April 2020 
Page 3 

To evaluate groundwater (source water) quality at the Work Area, a groundwater sample was obtained 
from observation well SEC-GP-51(OW) on 3 December 2019. The sample was submitted to Alpha 
Analytical, Inc. of Westborough, Massachusetts (Alpha Analytical) for analysis of volatile organic 
compounds (VOCs), semi-volatile organic compounds (SVOCs), total metals, pH, polychlorinated 
biphenyls (PCBs), chloride, total residual chlorine, total cyanide, ammonia nitrogen, total phenolics, total 
suspended solids (TSS), and total petroleum hydrocarbons (TPH). Source water quality data is 
summarized on Table I and its sampling location is shown on Figure 2. Laboratory data reports are 
included in Appendix G. 

Phase 1 of the NASDEP alignment is located within the area where NPDES RGP Authorization 
MAG910794 (Science Drive/South of Science) for discharge have been previously approved. Historic 
groundwater quality data from this project can be found in Table III, which includes data from 
groundwater sampling of SEC-GP-51(OW) on 16 March 2018. The data was collected in support of the 
NOI for MAG910794 (Science Drive/South of Science) and is included herein as supplemental data in 
support of this application. 

D. DISCHARGE INFORMATION 

Construction dewatering is anticipated to be performed using a single dewatering system. The 
approximate location of the treatment system and the associated discharge location is shown on Figure 
2, just west of the South of Rotterdam (SORO) parking lot and east of Rotterdam Street. The storm drain 
and discharge route proposed flows into the Charles River via an existing BWSC outfall (SDO 001) shown 
on Figure 2. We anticipate effluent discharge rates to be about 100 gallons per minute (gpm) or less, 
with occasional peak flows of about 200 gpm during significant precipitation events. The temporary 
dewatering will take place in excavations and will be conducted with sumps. 

E. DEWATERING TREATMENT SYSTEM INFORMATION 

The effluent treatment systems will be designed and implemented by the Contractor to meet the 
applicable 2017 RGP Discharge Effluent Criteria. Prior to discharge, collected water will be routed 
through a sedimentation tank and bag filters (5-micron bag filters are anticipated to be required by the 
MassDEP-approved Non-Traditional Asbestos Abatement Work Plan) to remove suspended solids and 
undissolved chemical constituents, as shown on Figure 4. Additional treatment may include granulated 
activated carbon (GAC), a chemically aided settling system, ion exchange, and pH adjustment. The 
location of the sedimentation tank and the drain location they will be discharging into are shown on 
Figure 2. 

F. TREATMENT CHEMICALS AND ADDITIVES INFORMATION 

If necessary, to meet the 2017 RGP Discharge Effluent Criteria, additional treatment including GAC, a 
chemically aided settling system, ion exchange, and pH adjustment may be added to the treatment 
system. 



  
  

  
 
 
 

 

 
  

 
     

 
   

  
 

 
   

  
  

 
 

 
  

  
 

  
  

 

  

  
 

  
  

 
 

 
 

  
  

 
 

 
     

 
   

Environmental Protection Agency (EPA) Region 1 
2 April 2020 
Page 4 

Product information for the proposed GAC and ion exchange systems, including Safety Data Sheets 
(SDSs), associated hazards, manufacturer, and proper system operation, are provided in Appendix C. 

pH adjustment, if required, will be conducted using sulfuric acid or sodium hydroxide that will be dosed 
to reduce or increase pH using a metered system. Product information, including chemical formula, SDS, 
CAS registry number, manufacturer, and associated hazards, toxicological and ecological information, 
and manufacturer information, including dosing and metering, are provided in Appendix C. The sulfuric 
acid or sodium hydroxide will be stored in 55-gallon drums with secondary containment systems in 
place; a summary of control measures for proper handling and spill prevention is provided in Appendix 
C. The addition of sulfuric acid or sodium hydroxide control pH is a standard treatment for temporary 
construction dewatering; it is not expected to exceed applicable permit limitations and water quality 
standards or alter conditions in the receiving water. No additional testing is considered necessary for 
use of this product or to demonstrate that use of this product will not adversely affect the receiving 
water. 

If necessary, a chemical aided settling system may be added to one or more of the treatment systems. 
The system would allow of the application of coagulant and nonionic dry polymer. The product 
information for the proposed coagulant and dry polymer, including product name, manufacturer, 
purpose and use, associated hazards and risks, reported aquatic toxicity (LC50), and proper handling and 
storage measures, are included in the attached SDSs. The coagulant and dry polymer is considered a 
typical treatment for temporary construction dewatering; addition of these compounds is not expected 
to add pollutants in concentrations which exceed permit effluent limitations or applicable water quality 
standards or alter conditions in receiving water. No additional testing is considered to be necessary for 
use of these products or to demonstrate that use of these products will not adversely affect the 
receiving water. 

The dosing concentration for both the coagulant and dry polymer typically ranges from 25-50 parts per 
million (ppm). The actual dosing concentration is based on visual observations in the field and will be 
adjusted and calibrated by the operator during startup of the additional components to achieve the 
appropriate set-point for the system. Dosing is continuous at the set concentration while the system is 
running. 

It is important to note that although the dosing concentration is 25-50 ppm, the detected concentration 
in the carryover (post bag filter) is in the parts per trillion (ppt) range (about 6 orders of magnitude less 
than the dosing concentration). This is because nearly all the applied chemical becomes incorporated in 
the sludge and removed from the waste stream as a solid from the weir tank and as part of typical 
system operations and maintenance. 

G. DETERMINATION OF ENDANGERED SPECIES ACT ELIGIBILITY 

According to the guidelines outlined in Appendix I of the 2017 NPDES RGP, a preliminary determination 
for the action area associated with this project was established using the U.S. Fish and Wildlife Service 
(FWS) Information, Planning, and Conservation (IPAC) online system; a copy of the determination is 



  
  

  
 
 
 

 

  
 

 
    

 
   

  
 

  
  

 
 

 
 

     
  

  
  

 
  

 
        

   
     

      
         

  
 

   
 

 

Environmental Protection Agency (EPA) Region 1 
2 April 2020 
Page 5 

attached in Appendix D. Based on the results of the determination, the project and action area are 
considered to meet FWS Criterion A as no listed species or critical habitat have been established to be 
present within the project action area. 

H. DOCUMENTATION OF NATIONAL HISTORIC PRESERVATION ACT REQUIREMENTS 

Based on a review of the resources provided by the U.S. National Register of Historic Places and a review 
of the Massachusetts Cultural Resource Information System (MACRIS), no historic properties have been 
established to be present at the project site, and discharges and discharge-related activities are not 
considered to have the potential to affect historic properties. The discharge is considered to meet 
Criterion A. Documentation is included in Appendix E. 

I. SUPPLEMENTAL INFORMATION 

Permits for temporary construction dewatering will also be required from the Department of 
Conservation and Recreation (DCR) and the Boston Water and Sewer Commission (BWSC). Permit 
applications are being submitted concurrently with this NOI. Permits are being submitted to DCR 
through the agency’s electronic filing systems. A copy of the BWSC Permit Application is included in 
Appendix F. 

Owner and operator information are provided below for reference: 

Owner: Operator: 
President and Fellows of Harvard College Skanska USA Civil 
c/o Campus Services Capital Projects 1365 Main Street 
20 University Road, 3d Floor Waltham, MA 02451 
Cambridge, MA 02138 Attn: Andrew Pramberger, Project Manager 
Attn: Joe O’Farrell, Managing Director 

The President and Fellows of Harvard College and Skanska are seeking coverage under the RGP as co-
permittees. 



  
  

  
 
 
 

 

 
 

    
   

 
 

 
 
 
 

       
        

 
 

 
   
   
    
    
     
    
    
    
    
    
    
     
      
    
 

  
  
  
 

  

Environmental Protection Agency (EPA) Region 1 
2 April 2020 
Page 6 

CLOSING 

Thank you very much for your consideration. Please feel free to contact us should you wish to discuss 
the information contained herein or if you need additional information. 

Sincerely yours, 
HALEY & ALDRICH, INC. 

Jack D. Bitney, EIT 
Environmental Engineer 

Beck J. Straley Katherine L. Dilawari, PE, LSP (MA) 
Project Manager Senior Associate 

Enclosures: 
Table I – Summary of Source Groundwater Quality Data 
Table II – Summary of Receiving Water Quality Data 
Table III – Summary of Historic Source Groundwater Quality Data 
Figure 1 – Project Locus 
Figure 2 – Work Area and Proposed Discharge Route 
Figure 3 – Plans and Profile 
Figure 4 – Proposed Treatment System Schematic 
Appendix A – Notice of Intent (NOI) 
Appendix B – Effluent Limitations Documentation 
Appendix C – Chemicals and Additives Information 
Appendix D – Endangered Species Act Assessment 
Appendix E – National Historic Preservation Act Review 
Appendix F – Copies of Construction Dewatering Permit Applications 
Appendix G – Laboratory Data Reports 

c: Harvard University CSCP; Joseph O’Farrell 
Harvard Environmental Health & Safety; Kelly McQueeney 
Skanska; Attn: Andrew Pramberger 

G:\130437\Dewatering\NPDES Permit\text\2020-0402-HAI-NASDEP RGP Updated Scope-F.docx 